
 
 
 
 
 
 
 
 
 
 
 

 
 

Comprehensive Environmental 
Pollution Abatement Action Plan 

Ankleshwar Industrial Cluster
‐ Gujarat

 
 
 
 

 
 

Gujarat Pollution Control Board 
Gandhinagar 

2010 



INDEX 
 

Foreword 
Para 
No. 

Particulars Page 
Number 

1 INTRODUCTION 1 to 7 
   
1.1 Area Details including brief history (background 

information) 
1 

1.2 Location 2 
1.3 Digitized Map with Demarcation of Geographical 

Boundaries and Impact Zones 
2 

1.4 CEPI Score (Air, Water, Land and Total) 2 
1.5 Total population and sensitive receptors (hospitals, 

educational institutions, courts etc) residing in the 
area comprising geographical area of the cluster and 
its impact zone (minimum 2 km) and health impact 
[...]
n.

10

Ju
ly

.1
0

A
ug

.1
0

S
ep

t.1
0

Month & Year

BOD Reduction by CETP-ETL, Ankleshwar

Inlet MT BOD
Outlet MT BOD

(For above Graphs – Refer Annexure – 13) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 14



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0

0.5

1

1.5

2

2.5

3

3.5

4
Lo

ad
 in

 M
T

Ja
n-

09
Fe

b-
09

M
ar

-0
9

A
pr

-0
9

M
ay

-0
9

Ju
n-

09
Ju

l-0
9

A
ug

-0
9

S
ep

-0
9

O
ct

-0
9

N
ov

-0
9

D
ec

-0
9

Ja
n-

10
Fe

b-
10

M
ar

-1
0

A
pr

-1
0

M
ay

-1
0

Ju
n-

10
Ju

l-1
0

A
ug

-1
0

S
ep

-1
0

Month & Year

COD Reduction by CETP-PETL

Inlet COD Load MT/Day
Outlet COD Load MT/Day

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0

0.2

0.4

0.6

0.8

1

1.2

Lo
ad

 in
 M

T

Ja
n-

09
Fe

b-
09

M
ar

-0
9

Ap
r-0

9
M

ay
-0

9
Ju

n-
09

Ju
l-0

9
A

ug
-0

9
S

ep
-0

9
O

ct
-0

9
N

ov
-0

9
D

ec
-0

9
Ja

n-
10

Fe
b-

10
M

ar
-1

0
Ap

r-1
0

M
ay

-1
0

Ju
n-

10
Ju

l-1
0

A
ug

-1
0

S
ep

-1
0

Month & Year

BOD Reduction by CETP-PETL

Inlet BOD Load MT/Day

Outlet BOD Load MT/Day

 (For above Graphs – Refer Annexure – 14) 
 
 
2.6 Action Plan for compliance and control of pollution 
 

2.6.1 Existing infrastructure facilities – water quality 
monitoring network, ETPs, CETPs, STPs of industry, 
surface drainage system, effluent conveyance 
channels, outfalls etc. 

 
Water Quality Monitoring Network :  
 

Pumping stations for pipeline network, action plans to reduce 
high COD and high ammonical-nitrogen in effluent, treatment by 
CETP, odour monitoring, listing of identified units having high 

 15



COD, ammonical-nitrogen and acidity in their effluent, odour 
problems and issuance of directions to them, regular monitoring 
and collection of samples from Amlakhadi are included in 
continuous pollution control programme at Ankleshwar & Panoli. 
 
In addition to above, currently GPCB carries out regular water 
quality monitoring under GEMS, MINAR and under routine 
monitoring programmes and ambient air quality monitoring in 
the area under SAMP and NAMP. Presently ambient air quality 
monitoring is carried out at six stations and samples are collected 
regularly as per the CPCB protocol. All the CETPs & TSDF along 
with CHWIF in the area are monitored and samples are collected 
regularly. Samples from the River Amaravati, Chhapara Khadi, 
Sarangpur khadi and Amlakhadi are also being collected 
regularly to know the quality of water flowing from the same. 
Industrial units located in the area are monitored under Water 
Act, Air Act and E P Act as per the CPCB guidelines.  
 
Additionally, Bharuch Eco-Aqua Infrastructure Limited (BEAIL) 
also carries out independent monitoring of their member 
industries and erring units are not only penalized by them but 
also recommends to this Board for appropriate action(s) and this 
Board immediately takes necessary action(s). 
 
Further, independent third party monitoring work is also started 
by Sarvajanik College of Engineering & Technology, Surat. 

 
ETPs : 
 
Ankleshwar : About 277 units located in GIDC Ankleshwar are 
sending their effluents through tankers to CETP of M/s Enviro 
Technology Limited (ETL) situated within GIDC Ankleshwar. 
Remaining units of Ankleshwar treat their effluent in their own 
ETPs. The treated industrial effluent of the industries of GIDC, 
Ankleshwar is collected through under ground pipeline and 
conveyed to final pumping station through pumping station “A”, 
“B”, “C” and gravity line. From the final pumping station, the 
effluent is pumped to Final Effluent Treatment Plant (FETP) 
operated by M/s Bharuch Eco-Aqua Infrastructure Limited 
(BEAIL), a company owned by the Gujarat Industrial 
Development Corporation (GIDC). Apart from effluents from 
Ankleshwar, the FETP also receives effluents from the GIDC’s 
industrial estates at Panoli and Jhagadia. 

 
Analysis results of samples collected from the final outlet of 
CETP - Enviro Technology Limited by ETL itself and by GPCB – 
Regional office are tabulated and attached as Annexure – 15 & 
16 respectively.  

 

 16



A trend analysis carried out by CPCB Zonal Office, West Zone, 
Vadodara for performance of CETP of ETL, Ankleshwar is 
presented below. These results are tabulated and attached as 
Annexure –16A. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Peformance Evaluation of CETP-ETL by CPCB

0

500

1000

1500

2000

2500

20
03

200
4

200
5

20
06

 (J
uly

)

20
06

 (N
ov

)

20
07

 (D
ec

)

20
08

 (M
ar)

200
8 (

May
 27

)

200
8 (

Ju
ly 

29
)

20
08 (

May
 27

)

20
08

 (J

 
 (For above Graphs – Refer Annexure – 16A) 

 
As mentioned earlier, the treated industrial effluent of the 
industries of GIDC, Ankleshwar is collected through under 
ground pipeline and conveyed to final pumping station through 
pumping station “A”, “B”, “C” and gravity line.  
 
In other word, inlet quality of the effluent measured at final 
pumping station of Ankleshwar is the quality of effluent of entire 
estate of GIDC, Ankleshwar and is the quality of effluent of 
Ankleshwar conveyed to FETP for further treatment and final 
disposal into deep sea through pipeline. Quality of effluent of 
GIDC Ankleshwar at Final Pumping Station of Ankleshwar and 
going to FETP is tabulated and attached as Annexure – 17. 

 
Month wise quantity and its quality of effluents received at the 
FETP of M/s BEAIL is tabulated and presented at Annexure – 
18. 
 
Panoli : About 118 units located in GIDC Panoli are sending 
their effluents through tankers to CETP of M/s Panoli Enviro 
Technology Limited (ETL) situated within GIDC Panoli. 
Remaining units of Panoli treat their effluent in their own ETPs. 
The treated industrial effluent of the industries of GIDC, Panoli 
is collected and conveyed to final pumping station through 15 

uly
 29

)

08
 (O

ct 
22

)

20
09

 (M
arc

h 0
5)

20
09

 (  
Ju

ne
 30

)

200
9 (

 Sept 
10

) 

20
09 (

Dec
 10

)

20
10

 (M
arc

h 3
0)

20
10

 (J
un

e 2
4)

20
10

 (S
ep

t 2
9)

Month & Year

C
on

c.
 in

 m
g/

lit

BOD

COD

NH3-N

20

 17



number of individual pipelines as narrated above. From the final 
pumping station, the effluent is pumped to Final Effluent 
Treatment Plant (FETP) operated by M/s Bharuch Eco-Aqua 
Infrastructure Limited (BEAIL), a company owned by the 
Gujarat Industrial Development Corporation (GIDC). Apart from 
effluents from Panoli, the FETP also receives effluents from the 
GIDC’s industrial estates at Ankleshwar and Jhagadia. 

 
The present scenario of waste water quality for CETP-PETL 
considering key parameters at various locations are summarized 
and attached as Annexure – 19.  

 
A trend analysis carried out by CPCB Zonal Office, West Zone, 
Vadodara for performance of CETP of PETL, Panoli is presented 
below. These results are tabulated and attached as Annexure –
19A. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Performance Evaluation of CETP-PETL by CPCB

0
1000
2000
3000
4000
5000
6000
7000
8000

20
04

20
06

 (J
ul

y)

20
06

 (N
ov

)

20
07

 (D
ec

)

20
08

 (M
ar

)

20
08

 (M
ay

 2
7)

20
08

 (J
ul

y 
29

)

20
08

 (O
ct

 2
2)

20
09

 (M
ar

ch
 0

5)

20
09

 (J
un

e 
30

)

20
09

 (S
ep

t 1
0)

20
09

 (D
ec

 1
0)

20
10

 (M
ar

ch
 3

0)

20
10

 (J
un

e 
24

)

20
10

 (S
ep

t 2
9)

Month & Year

C
on

c.
 in

 m
g/

lit

BOD
COD

NH3-N

 (For above Graph – Please refer Annexure – 19A) 
 

The quality of effluent measured at final pumping station is 
presented at Annexure – 20. 

 
The quantity and its quality of effluents received at the FETP of 
M/s BEAIL is tabulated and presented as Annexure - 21. 
 
CETP - Enviro Technology Limited (ETL) at Ankleshwar : 

 
• Details of CETP when commissioned : 

o The CETP was set up in 1996 with primary, secondary and 
tertiary treatment system.  The initial treatment capacity was 
1 MLD of raw effluent, current capacity of this CETP is 
1.8MLD, but ,EC is obtained to make it of 3.5MLD. 

 18



o Effluent from member industries was collected in tankers 
and brought to CETP for treatment 

o At the time of start up, major equipments available were as 
follows; 

 

Name of Equipment Unit Quantity 
(Nos) 

Size in M 
with SWD 

Equalization Tank M 2 32 x 12.5 x 
2.5 each 

Lime Storage (Chemical 
House) 

- 1 35 x 25 x 4 
height 

Neutralizer M 2 3 x 3 x 2.5 
each 

Primary Clarifier M 1 20 dia x 4 

Aeration Tank M 2 70.1 x 17.23 x 
3.5 

Surface Aerator Nos 8 30 HP each 

Secondary Clarifier M 1 12 dia x 3.5 

Treated Effluent Sump M 1 6.45 x 6.45 x 
3 

pH adjustment Tank M 1 4 x 4 x 3 

Sand Filter M 2 2 dia x 1.75 

Activated Carbon 
Tower 

M 2 2.3 dia x 3 

RVDF Nos. 2 - 

Solid Waste Storage Pit 
with impervious lining 

Nos. 1 60 x 30 x 3 

DG Set Nos. 1 600 KVA 

 
 
 
 
 
 
 
 

 19



• Details of upgradation / modification done with passage of 
time since establishment : 

 
 Transportation / collection of effluent from member 
industries 

 Improvement made with respect to effluent collection: 
Member industries were asked to keep storage so that 
loading to tankers can be done without delay; 

 Immediately on receipt at ETL, samples are taken and 
checked so that any deviation may be found out immediately; 

 Primary Treatment 
 Added one more neutralization system and clarification 

system; 

 Incorporated pressure sand filter to remove suspended solids 
coming to aeration tank (implemented recently) 

 Originally, started with 2 (two) Rotary Vacuum Drum Filters 
(RVDF) for filtering of sludge.  Added 2 (two) more RVDFs 
thereby making total 4 (four) RVDFs in operation by 2000; 

 Subsequently to improve performance, these RVDFs were 
replaced by Super Decanter.  Presently dewatering of sludge 
is done only with Super Decanter; 

 Originally, solid waste was collected and stored in a pit and 
being sent to CHWTSDF for disposal.  Now, storage at site is 
avoided and solid waste is collected directly in containers; 
and hook loader takes the containers to CHWTSDF; 

 Proper addition of Poly Electrolyte so that sludge settling and 
removal is done faster; 

 Secondary Treatment 
 Originally, CETP was set up with aeration tanks having 8 

(eight) Surface Aerators with connected load of 240 HP.  
Subsequently, during expansion, surface aerators were 
replaced with energy efficient Diffused Aeration System; 

 Aeration tanks’ height was increased from 3.5 meters to 5.5 
meters enhancing the capacity 

 Addition of sewage from residential area in the system is 
done as suggested by NEERI.  Also set up collection and 
transfer system for sewage from residential area 

 Augmentation of biological system by addition of special 
bacterial culture.  Presently, under guidance of Agharkar 
Research Institute, Pune and also with the help of National 
Chemical Laboratory, Pune; and IMTECH Chandigarh, 
specialized bacterial culture is being added 

 Set up Microbial Laboratory 

 20



 Treatability studies for continuous improvement; 

 Tertiary Treatment 
 Sand Bed Filter added and activated carbon filter  numbers 

is increased to take care of entire flow 

 Incorporation of air sparging in activated carbon towers to 
give additional COD reduction 

 
• Details of Existing CETP 
 

FLOW DIAGRAM OF CETP
PRIMARY TREATMENT SECONDARY  TREATMENT

Culture
Raw  Effluent from Lime Solution PAC + Poly Acid Domestic Effluent

electroly te dosing

Equalisation Tanks Neutralisation and Primary  Clarifier Aeration Tanks - 2 nos with Secondary
2 nos Heavy Metals' (1 + 1 S) Diffused Aeration Clarifier O/F

precipitation, pH 10 20 M Dia System 2 nos.

Excess
Biomass

Clear Filtrate Sludge recycle
to Lime Preparation PSF Excess sludge

Tank SuperDecanter to primary clarifier
(1 + 1 S)

Solid Waste for Disposal (BEIL)

pH Meter

Final Treated pH Adjustment & Hydrogen Peroxide and
Effluent to Tube Settler Ferrous Sulphate Treatment Guard Pond

FETP

Primary Sludge Sump

 TERTIARY  TREATMENT

Rubber Lined Tankers

Primary Sludge
Sump (1 + 1 S)

Sludge to

Polyelectrolyte

Pressur
ized 
Sand 
bed  

f ilters  
4 nos

Aerate
d Activ-
ated 
Carbon 
Tow er 
8 nos

Magn
etic 
Flow  
Meter

 
 

o Existing CETP is having primary, secondary and tertiary 
treatment system with capacity to treat raw effluent @ 1.8 
MLD.  Additionally, sewage from residential area up to 1.5 
MLD can be taken to aeration system for treatment.   

o Due to major modifications done over the years, CETP is 
presently working with energy efficient Diffused Aeration 
System 

o Dewatering of solid waste generated is done with the help of 
Super Decanters 

o When CETP was commissioned in 1996, treated effluent was 
discharged to GIDC underground drainage going to Amla 
Khadi which was leading to estuary of river Narmada.  Now, 
treated effluent from CETP is sent to FETP of BEAIL for 
further treatment and disposal up to deep sea through closed 
pipe line system 

o Details of major equipments in existing CETP are as follows 

 21



(Capacity of CETP -1.8 MLD) 

Name of Equipment Unit Nos. Size in meter with 
SWD 

Equalization Tank m 2 32 x 12.5 x 2.5 each 

Lime Storage (Chemical House) -- 1 35 x 25 x 4 height 

Neutralizer m 4 3 x 3 x 2.5 each 

Primary Clarifier m 2 20 (dia.) x 4.0 

Aeration Tank – I m 1 70.1 x 17.23 x 5.5 

Aeration Tank – II m 1 70.1 x 17.23 x 5.5 

Secondary Clarifier – I m 1 12. (dia.) x 3.5 

Secondary Clarifier – II m 1 10 (dia) x 3.0 

Treated Effluent Sump m 1 6.45 x 6.45 x 3 

pH Adjustment Tank m 1 4.0 x 4.0 x 3.0 

Tube Settler m 3 4.0 x 4.0 x 3.0 

Sand Filter m 2 2 (dia.) x 1.75 

  2 2.3 (dia.) x 3.0 

Biological Activated Carbon m 4 2.3(dia.) x 3.0 

  3 2.4(dia.) x 4.0 

  1 1.1(dia.) x 2.5 

Decanter MT 2 3.0 MT / Hr. 

Guard Pond 745 
(m3) 

1 23 x 13 x 2.5 

30 % Acid Tank 15kl 1 15kl x 1nos 

10 % Acid Tank  2 10 m3 each x 2 Nos. 

Polyelectrolyte Solution Tank  2 10 m3 each x 2 Nos. 

Solid waste Storage Pit with 
impervious lining 

 1 60 x 30 x 3 

D.G. Set 600KV   

 22



Name of Equipment Unit Nos. Size in meter with 
SWD 

A 

Under Ground Water Storage 
Tank 

650 
(m3) 

  

Polyelectrolyte Solution Tank –
Decanter 

 2 25 m3 each x 2 Nos. 

 
 Up-gradation Plan of ETL- CETP, Ankleshwar with time limit 

and its financial outlay.   

(a) On-going R & D Activity 

ETL has spent Rs.1.35 Cr for R & D  including consultancy 
charges of IITs, CLRI and ARI, Pune for development of various 
processes like Bio- augmentation, Removal of Calcium 
deposition on Bacterial cell, Effect of Advance Oxidation 
processes like Ozonation, Fenton as pretreatment to refractory 
COD. 

(b)    Segregation of Inlet effluent:  

     As per the guidelines of Indian Institutes of Technology, 
Kanpur/Mumbai and CLRI, Chennai, segregation scheme is 
planned based on  

(i)  High Ammonical Nitrogen,  

(ii) Pharmaceutical industries  

(iii)Dyes, Pigment and Dyes Intermediates   

(iv) Others  

Work in this regard is started and likely to be completed before 
Dec-2010.  The estimated cost is Rs 70 lacs.   

(c)  Ammonical Nitrogen removal by Physicochemical 
Treatment: 

Magnesium Ammonium Phosphate process being developed at 
ETL R & D as well as in CLRI, Chennai laboratory. Process will 
be implemented after optimization.  

Target Date of completion: 31-12-2010 

 23



Cost will be Rs 6. 0 lacs. 

 (d)  Electro oxidation Pilot plant study: 

     Purchase order for Boron Doped Electrode with complete 
Electro Oxidation systems is given to M/S XH2O, Vatva. After 
receipt of pilot plant, study will be conducted and scheme will 
be prepared based on  data gathered on pilot plant study. 

  Target Date of completion: 30-10-2010 

  The cost of pilot plant is Rs 15.8 lacs. 

(e) Plan for the enhancement of the capacity of the CETP 

The detailed project of enhancement of capacity from  existing 
1.8 MLD to 3.5 MLD raw effluent treatment with a cost of about 
Rs 9.00 Crores has been prepared. ETL has already obtained 
Environmental Clearance from MoEF, New Delhi for the same.   

 
CETP- Panoli Enviro Technology Limited (PETL) at Panoli : 

 
Introduction : 

Panoli Enviro Technology Ltd was established / incorporated 
under the CETP scheme in the year 1998 with an aim to provide 
collective treatment to the SSI and Medium scale industries of  Panoli 
GIDC.      

 
Treatment Facility : 
 

The existing CETP is designed for 1.0 MLD flow. Collection tank 
is followed by Primary Treatment subsequently followed by Secondary 
Treatment and finally culminates with Tertiary treatment.  

• Primary treatment units includes: Equalization tank, Flash 
mixer, Clariflocculator. 

• Secondary treatment unit includes: Aeration tank 1 & 2, 
Secondary settling tanks. 

• Tertiary treatment unit includes: Three units of Dual Medial 
pressure filter with Sand and Granular Activated Carbon 
media are provided with a flow capacity of 30 m3/hr. 

  
Total Area      :  31842.63 Sq. mtrs.  
 
Capital Cost     : 3.25 crore 
 
Total Number of Members   : 118 nos.   

 
Installed Capacity & Present quantity 

 24



  
 (a) Installed Capacity   :    1.0 MLD 
 (b) Booked Quantity   : 1.0 MLD  
 (c) Present Quantity   :    650-800 M3/ Day 

 
Prevailing inlet norms at PETL 

 
A. pH      -  6.5 to 8.5 
B. C.O.D.   - upto  9,000 mg/l 

 C. B.O.D    -  upto  3,000 mg/l                     
D. T.D.S    - 10,000 mg/l  

 
Existing units of CETP-Panoli. (Hydraulic flow of 1.0 MLD ) 
 

No.             Unit No.Of 
Units 

      Size (Mts.)   Capacity  
     (m3) 

01. Collection Tank     01 14.1 x 14.1 x 2.65 526.85 m3 
 

02. Equalization tank      01 14.1 x 14.1 x 2.65 526.85 m3 
 

03. Fenton Reactor 
 

01 ----- 20 m3
 

04. Alum/ FeSO4 Dosing Tank       03 2.0  x  2.0 X 2.5 10m3 each 
 

05. Lime dosing Tanks     02 2.0  x  2.0 X 2.5 10m3 each 
 

06. Flocculent Dosing Tank     01 HDPE TANK 10m3 
 

07. Hydrogen peroxide     01 HDPE TANK 10m3 
 

08. Flash mixer –1     01 3.0 x 3.0 x 2.8 25m3 
 

09. Flash mixer –2     01 3.0 x 3.0 x 2.5 23m3 
 

10. Clariflocculator     01 10m Dia x 2.95 232m3 
 

11. De- Canter 
 

    01  
Flow Rate10m3/hr 

Solid 
Handling cap. 
on dry basis 

500Kg.hr 
12. Sludge drying beds     08 12 x 12 144m2(each) 

 
13. Sludge Storage Yard     01 21.5 x 6.55 140m2 

 
14. Aeration Tank – 1     01 24 x 10.5 x 4.0 1008 m3 

 
15. 
 

Aeration Tank – 2      01 24 x 10.5 x 4.0 1008 m3 
 

 25



16. Secondary Clarifier     01 8 Dia x 2.5 126 m3 
 

17. Collection Sump     01 6.0 x 6.0 x 2.5 90 m3 
 

18. Dual Media Filter     03 2.5 Dia x 3.2 16 m3 (Each) 
 

19. Final Disposal Sump     01 6.0 x 6.0 x 2.5 90m3 
 

 

 26



Flow Diagram :   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 
 
 
 

    RECIRCULATION 
 
 
  
 

 
EQUALIZATION TANK 

 
FLASH  MIXER 

SECONDARY 
SETTLING 

TANK 
 

 
SLUDGE  DRYING 

BEDS 

 
AERATION  TANK - 1 

LEACHATE  

 
PRIMARY 
SETTLING 

TANK 

 
AERATION  TANK - 2 

            COLLECTION TANK 

 
COLLECTION SUMP  

FILTER 

FINAL  DISPOSAL 
TANK 

 
DUAL MEDIA  

FILTER 

 
FENTON 

REACTOR 

  TO  DISPOSAL 

 27



EXISTING CETP PROJECT EXPANSION STATUS   : 
 
 

• At present CETP is going for expansion for another 1.0 MLD to 
fulfill the demand of existing member units and forthcoming 
new industries in Panoli GIDC.  

 
• So after expansion, CETP capacity will be 2.0 MLD. 
 
• They have already acquired adjoining plot from GIDC 

admeasuring  
12000 Sq. mtrs. (Plot No.619/1) 

 
• Technical & Financial consultant already appointed to initiate 

the project expansion activities. Necessary feasibility as well as 
treatability carried out. 

 
• They have also booked Additional 1.0 MLD Effluent quantity at 

F.E.T.P. of BEAIL.  Now, the total booked quantity with BEAIL is 
2.0 MLD. 

 
 

 

 28



LINE DIAGRAM FROM PETL ( C.E.T.P. )  TO BEAIL (FETP) 
 
 

 

RCC line 
( Length appx.  
8 Km.) 

 
PETL final 
Discharge 

Point 

GIDC pumping 
Station 

HDPE line 
( Length appx. 
300mtrs) 

 
 

BEAIL (FETP) 

 29



DETAILS OF UPGRADATION / MODIFICATION : 
 

Commissioning of Extra Aeration Tank  : 
 
 
 To enhance aeration, CETP has commissioned another 
[...]
NOC to GPCB, Gandhinagar. GIDC has kept plot No. 9206 of 11000 
sq.mt. reserved for this company. Capacity of plant 30 ton per day 
solid waste and 15 ton per day aqueous waste. Also application for 
State subsidy is made. Cost of project  is Rs. 85 crores. 
 
Leak Detection and Repair (LDAR): 
 
Leak Detection & Repair (LDAR) is used to determine fugitive 
emissions / leakages from flange joints and other joints in Refinery 
and Petrochemical Industries where huge quantity of Organic Solvents 
is handled.  By LDAR, fugitive emissions or leakages of Organic 
Vapours can be determined and repairs can be undertaken 
immediately.  By doing LDAR, VOC / HC in atmosphere will be 
minimized. 
 
One of the methodologies of LDAR is usage of portable VOC / HC 
monitors.  These monitors / sensors are brought near flange joints / 
other joints and readings are observed.  Once VOC / HC readings are 
indicated in the monitor, it shows that there is some emission from 
the joints.  Immediately, investigation is carried out and necessary 
repair works are being done. 
 
In other industrial sectors where solvents / organic materials are less, 
preventive maintenance will reduce fugitive emissions.  Tightening of 
flange joints and inspection of flanges of pumps will ensure that 
emissions are well within limits. 

 
Benefits of LDAR 
 

• Improved operational efficiency 
• Reduced pollution 
• Reduced potential for contamination 

 34



• Extended life of facilities 
• Reduced potential property damage 
• Improved public relations 

 
The model LDAR program includes following elements; 
• Written LDAR Program 
• Training 
• LDAR Audit 
• Internal leak definition for valves, pumps and other equipments 
• More frequent monitoring 
• Repair leaking components 
• Delay of repair compliance assurance 
• Electronic monitoring and storage of LDAR data 
• QA / QC of LDAR data 
• Records maintenance 

 
Advanced Technology for removal of Ammonical Nitrogen from 
effluents: 
 

(1) MAT Process: the effluents containing very high concentrations 
of Ammonical Nitrogen will react with Magnesium and 
Phosphoric acid to make a complex compound called 
Magnessium Ammonium Phosphate (MAT). This process 
reduces Ammonical Nitrogen by 50 to 60 %. For further 
removal, any of the following treatment process may be used 
depending upon the characteristics of the effluents: 

(2) Electrochemical Oxidation Process: Here the oxidation of 
Ammonia will take place, whereby it will be decomposed into N2 
& H2O. 

(3) Hypo Treatment: Here the Ammonia is chemically oxidised 
using H2O2. 

(4) Air Stripping: Here the pH of the effluents is raised up to 12 at 
this pH, most of the Ammonia will be in free form, which can 
easily be stripped out by blowing air. 
 
2.6.4 Infrastructure Renewal. 
 
 2.6.4.1 Details of existing infrastructural facilities 
 
For proper collection, conveyance of the treated industrial 

effluent of all the three industrial estates of an area viz. Ankleshwar, 
Panoli, Jhagadia and its environmentally safe disposal into deep sea, a 
company namely BEAIL is formed - a company owned by the Gujarat 
Industrial Development Corporation (GIDC). This conveyance system 
is having a final ETP at village Piraman. FETP of 40 MLD capacity was 
established in 2006 which presently augmented to 60 MLD capacity. 
 
 

 35



1. Details about BEAIL : 
 

Project Details 
 

  

• Capacity  60 MLD 

• Pipeline On-Shore 44 km, 800 mm ,GRP Pipeline at 1 
m depth Off-Shore 10 km, 750 mm Carbon Steel Pipeline 
at 2 m depth 

• Diffuser  45 m long, 650 mm, having 8 pores at 200 mm. 

• Cost of the 
Project 

Rs123.20 crores 

   
 
  Location of the project  

Selection of route for Onshore Pipeline 

• Pipeline route is Selected Considering Topography and Land use Pattern, Water Bodies and 
Water Logged Areas, Human Settlement & Avoiding Ecologically Sensitive Areas. 

• Route mostly Parallel to Road Boundary. 
• Very Less Portion of Route in Cultivated Lands-Hence Minimum Impact on Farmers During 

Construction. 
• Route Avoids the Water Logged Areas and Flood Zone of Narmada River. 
• Easy access to pipeline for monitoring and repair. 
• Least Impact on Fertile Land, Human Settlements and Ecology.  

 
Selection of Marine Discharge point and Off-shore pipe alignment 

The Disposal Point Selection included Following Surveys conducted by 
NIO:  

 36



• Marine Life and Biodiversity at Disposal Point. 
• Depth of Water, Stratification, Temperature. 
• Physical & Chemical Characteristics of Sea Water. 
• Current Strength and Direction. 
• Dilution of the Effluent at Lowest Low Tide. 
• Length of Possible Construction Activity Corridor and Hazards in 

Marine Environment.  
• Discharge point fixed after detail Marine Study and Modeling Carried 

out by NIO.  
• Discharge Point is Selected Beyond Intertidal Area of Narmada 

Estuary. Pipe Alignment has been Fixed After Detail Bathymetric 
Survey from Landfall Point to Discharge Point in a 50 m Corridor.  

Discharge point and Diffuser design. 
Salient Features of the Disposal Point 

• Treated Effluent is released in to the Sea by 45 m Long Diffuser with 8 
pores. 

• Mathematical Modeling and Simulation Studies have been Carried Out 
by NIO, and Location of Safe Discharge was Determined. 

• Tidal Amplitude in the Gulf of Khambhat is Around 8.8 m( mean high) 
& 1.4 m (mean low) 

• Very Strong Tidal Currents are Generated.  
• High Currents and High Tide Makes the Vicinity Unsuitable for 

(a)Sea Sports 
(b)Marine Park Marine Resort 
(c)Development of CRZ region  

• Average Drogue Speed of 8 m/s Indicate Significant Mixing Capacity  
• The Marine Outfall Location ( Diffuser Point ) is Sufficiently Away from 

Coast (more than 10 km from shore) Hence Chance of Effluent 
Reaching the Shore are Remote. 

• There is no Development Near the Shore, Beach is Muddy and There is 
no Sand on the Shore and This is the Best Possible Corridor for the 
Effluent. 

• Diffuser Remains Submerged all the Time as it is at 11 m depth from 
MSL.  

• The dilution achieved due to prevailing ambient current and 
circulation is approximately : 
(a)   72 times (minimum) at all time. 
(b) 172 times (maximum). 

 
Discharge Point and Diffuser Design 
 
Landfall Point : Latitude 210 28’ 10.4”N 
Longitude 720 40’ 10” E 
•Marine Outfall Point (Diffuser Point) 
Latitude 210 28’ 10.4”N 
Longitude 720 33’ 42.7”E 
 

 37



• •Depth at which diffuser point located is 11 m below MSL level  
•Length 45 m 
•Inner Dia 650 mm 
•Number of Pores 8 No 
•Rise of Ports above Sea Bed 0.5 m(min) 
•Distance Between Ports 4 m 
•Angle Ports to Pipe Axis 450 
•Direction Alternative 4 Facing North and 4 facing South alternately. 

Final Effluent Treatment Plant 

The Treatment Plant Consists of Physico-chemical Treatments, 
Biological Treatment and Tertiary Treatment. 
 
Inlet norms and outlet norms for FETP are attached as Annexure – 22 
& 23 respectively. 
 
Effluent of GIDC, Ankleshwar, Panoli and Jhagadia ultimately reaches 
to FETP and after treatment of the same it is discharged to sea 
through 55 km long pipeline. Out of 55 km long pipeline, 44 km is 
offshore and 11 km is onshore. Quantity & quality of effluent thus 
discharged into deep sea is tabulated and attached as Annexure – 24 
& 25. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Quality at FETP outlet showing COD, BOD, Amm-N

0

500

1000

1500

2000

2500

Ja
n-

09

Fe
b-

09

M
ar

-0
9

A
pr

-0
9

M
ay

-0
9

Ju
n-

09

Ju
l-0

9

A
ug

-0
9

S
ep

-0
9

O
ct

-0
9

N
ov

-0
9

D
ec

-0
9

Ja
n-

10

Fe
b-

10

M
ar

-1
0

A
pr

-1
0

M
ay

-1
0

Ju
n-

10

Ju
l-1

0

A
ug

-1
0

S
ep

-1
0

Month & Year

Co
nc

en
tra

tio
n 

in
 m

g/
lit

COD   mg/l
BOD
Amm.-N

(For above Graphs – Please Refer Annexure – 25) 
 
 
 
 
 
 
 

 38



A trend analysis carried out by CPCB Zonal Office, West Zone, Vadodara for 
performance of FETP is presented below. These results are tabulated and 
attached as Annexure –25 A.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Peformance Evaluation of FETP by CPCB

0

500

1000

1500

2000

2500

3000

3500

4000

4500

28
.1

1.
06

29
.1

1.
06

28
.0

6.
07

31
.1

0.
07

17
.0

1.
08

07
.0

3.
08

22
.0

4.
08

27
.0

5.
08

17
.0

6.
08

29
.0

7.
08

28
.0

8.
08

26
.0

9.
08

22
.1

0.
20

08

07
.1

1.
20

08

19
.1

2.
20

08

28
.0

1.
20

09

05
.0

3.
20

09

30
.0

6.
20

09

10
.0

9.
20

09

10
.1

2.
20

09

10
.0

3.
10

10
.0

3.
10

(C
)

24
.0

6.
20

10

29
.0

9.
20

10

Month & Year

C
on

c.
 in

 m
g/

lit

COD

BOD

NH3-N

 
 (For above Graphs – Refer Annexure –25 A) 

 39



 FLOW DIAGRAM OF FETP (40 MLD), ANKLESHWAR 
 

                                     ANKLESHWAR 
 

 
 
                                     PANOLI                    JHAGADIA INLET 

CHAMBER  
          

 
                            
 

EQUALIZATION TANKS 

SCREENING
 
 
 
 
 
 
       pH Adjustment         pH Adjustment (if required) 
  
       
 
 
 
 
           PRIMARY CLARIFIER 
             2 Nos (20MLD each)            SLUDGE THICKNER  
 
 
 
 
        

 

 
        
ACTIVATED SLUDGE  AER          SLUDGE DEWATERING  
 PROCESS             & DISPOSAL TO TSDF 
(AEROBIC-ANAEROBIC) 

       Aerobic           Aerobic 
       Aerobic           Aerobic 
       Anaerobic      Anaerobic 
 
     Aerobic            Aerobic 

2.5 DAYS R.T. 
 
 
 
 
 
     SECONDARY CLARIFIER 
             2 Nos (20MLD each)       SLUDGE THICKNER  

 

 
 
 
 

       SLUDGE DEWATERING 
            
     TERTIARY CLARIFIER                    Centrifugal Decanters              
             2 Nos (20MLD each)                  
           
           
           
               DISPOSAL TO TSDF 
           
            

SLUDGE THICKNER   
      
        
   

GUARD POND 
40MLD 

  

SUMP/ 
PUMPING 
STATION 

 
 
 
 
 
  FINAL DISPOSAL TO ARABIAN SEA THROUGH 53KM PIPELINE 
         (43.6KM ON SHORE AND 9.37KM OFF SHORE)  
 
 
 
 

 40



FLOW DIAGRAM OF FETP 60 MLD (After expansion) 
                             

  ANKLESHWAR 
 

 
 
                 PANOLI                                     JHAGADIA  
 

          
 
                                              pH ADJUSTMENT (Lime Addition) 
     FLASH MIXER 
                 COAGULANT (PAC) 
 
 
 
 
 
 
 
 
      PRE-PRIMARY          
        CLARIFIERS                       PRIMARY 
            (4 NOS)                       TREATMENT 
 
 
 
 
                 
                                                                                                
 
 
 
        
                                                   TSDF FOR DISPOSAL 
                        
               PRIMARY                                
           CLARIFIERS                              
                  (3 NOS) 
     
 
 
 
 
           
            
           AERATION TANKS  
      
       
 
 

                             
                           SECONDARY 
SECONDARY                       TREATMENT 
CLARIFIERS                                                (ACTIVATED 
                      SLUDGE 
          PROCESS)
   )        
           
                  
 
 
                               
          TSDF F  FOR DISPOSAL 
  

INLET 
CHAMBER 

FLOCCULATION 

 

   

EQUALIZATION TANKS 

SLUDGE 
DEWATERING 

C B A

 

SLUDGE 
DEWATERING 

GUARD POND 
40MLD 

GUARD POND UNDER 
CONSTRUCTION 

 
 
 
 
 
 
 
FINAL DISPOSAL TO THE ARABIAN SEA THROUGH 53 KM PIPELINE (43.6 KM ON SHORE AND 9.37 KM 
OFF SHORE) 

SUMP/ PUMPING 
STATION 

 41



  
2.6.4.2 Need of up gradation of existing facilities 
 
Ankleshwar : 
 

• At present CETP is proposed for expansion for achieving 
ultimate capacity of 3.5 MLD for which Environment Clearance 
is already obtained.  

• Feasibility of providing clarifier at individual pumping stations 
and / or at final pumping station for removal of precipitated 
suspended solids is decided to be checked & to be provided and 
/ or alternatives available are  to be worked out to ensure 
removal of such suspended solids for ultimate reduction of load 
on FETP. 

• BEAIL shall work out and implement system for segregation of 
dilute stream that can directly be taken for final discharge along 
with treated effluent of FETP and thereby, reduce the hydraulic 
load on FETP and comply with the discharge norms. 

• Process has been initiated related to work of lining of natural 
drain passing through GIDC – Ankleshwar, providing new 
gravity line for conveying effluent of pumping station “A”, 
pumping station “B” and Enviro Technology Limited – CETP and 
this will have positive impact on quality of the environment as 
ultimately this will ensure proper collection & conveyance of 
effluent to FETP. 

• Preventive procedure of cleaning underground pipeline network 
of GIDC – Ankleshwar to avoid problems that arises out of 
choking of the pipelines.  
 
Panoli : 
 

• At present CETP is proposed for expansion by 1 MLD for 
achieving ultimate capacity of 2 MLD. 

• Panoli Notified Area has started to convert earthern storm water 
drains into RCC drain. It is necessary to segregate the rain 
water from other waste water for controlling the contamination 
of rain water and diverting rain water to natural drains.  

• Separate TSDF and CHWIF for Panoli estate to avoid waste 
movement outside of the estate.  
 

 
2.6.4.3 De-silting of water tanks, drains, rivulets, 

etc. 
 
 There are three pumping stations within the 

Ankleshwar industrial estates for collection 
and conveyance of effluent to final pumping 
station and subsequently to FETP for final 
disposal to deep sea. Notified area authority 

 42



removes the sludge from the pumping 
stations regularly from time-to-time. Notified 
area authority also has a jetting machine for 
cleaning of the choked underground drainage 
line. 

 
2.6.4.4 Construction of lined drains / connections 

 
Notified Area Authority have planned to 
remold the existing Amla Khadi passing 
through the industrial area with pakka lining 
& service road wherever it is possible and to 
construct walk way where width is not 
permitting to construct approach road. 
Project  cost worked out to be approximately 
1400 Lacs and work is to be taken up in 
Critical Infrastructure Project scheme and will 
be completed before next monsoon i.e. 
monsoon 2011. Tenders have already been 
invited. 
 

2.6.4.5 Treatment and management of 
contaminated surface water bodies 

 
Ankleshwar : To prevent the overflow of 
effluent from final pumping station to 
Amlakahadi, a RCC wall has been 
constructed. However, in the event of high 
hydraulic load due to rain or otherwise, it 
gets overflowed to Amlakhadi which is 
minimized by putting all the pumps in 
operations. However, still Amlakhadi carries 
domestic waste water generated from the 
adjoining villages. 
 
Panoli : Storm water run off and the domestic 
waste water of village Sanjali is ultimately 
going to Vand Khadi. Notified Area Authority 
has been asked to provide / make 
arrangement to prevent overflow of the same 
to Vand Khadi and divert it to pumping 
station.  
 

2.6.4.6 Rejuvenation / Management Plan for 
important eco-geological features 

 
 River Narmada is a perennial river. There is 

no rejuvenation plan specifically for River / 
khadis but actions as narrated above are 

 43



taken / proposed to be taken to prevent carry 
over of effluent / contaminated rain water 
into them. 

 
2.6.4.7 Carrying of effluent from industrial units 

located in non-industrial locations to CETP 
facilities by lined drains / pipelines only 
and prevention of their disposal into city 
sewerage / surface drains. 

 
There are no industrial units located in non-
industrial locations which discharge effluent 
into city sewerage or surface drains.  
 

2.6.4.8  Installation of Gen Sets at CETPs 
 

• FETP of BEAIL has provided total three 
numbers of D. G. Sets. Two having 
capacity of 1250 KVA and one having 
capacity of 1275 KVA. 

• Enviro Technology Limited – CETP at 
Ankleshwar has provided one number 
of D. G. Set having capacity of 600 